
PARTS LIST

PARTS LIST

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

blade bolt

waher

blade

blade holder

washer

bolt

belt cover

driving pulley

belt

front wheel cover

nut

front wheel

washer

front axle hoop

W spring

front axle assy

spring

connecting rod

nut

rear wheel cover

rear wheel

rear proof wheel cover

rear axle sleeve

rear axle assy

adjustment height handle

bolt

ring

stamped bearing

bolt

bolt

right handrail bracket

nut

bolt

bolt

rear axle retaining clamp

nut

air flue

screw

screw

back shroud

spring

ring

engine

bag support

grass bag

bolt

bolt

clips

lower handrail

screw

knob

nut

hook

upper handrail

foam tube

flameout lever

bolt

drive cable

deck

1

1

1

1

4

1

1

1

1

2

4

2

4

2

2

1

1

1

4

2

2

2

2

1

1

2

2

10

3

3

1

6

1

1

6

2

5

1

4

12

1

1

1

4

1

1

1

2

2

2

1

2

4

1

1

1

1

1

2

1

1

No. No.Qty. Qty.Description Description

79625PETROL LAWN MOWER 171cc



ASSEMBLY DIAGRAM

ASSEMBLY DIAGRAM79625PETROL LAWN MOWER 171cc



PARTS LIST (ENGINE)

PARTS LIST

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

51

52

53

54

55

56

57

58

59

60

61

62

63

64

65

66

67

68

69

70

71

72

73

74

75

76

77

78

79

80

81

82

83

Bolt, M6×14

Valve Cover

Rocker Arm Assembly

Valve Spring Seat

Rocker Arm Base

Valve Spring

Push Rod

Tappet

Intake Valve Seal

Exhaust Valve

Intake Vavle

Piston Ring Set

Piston

Circlip

Connecting Rod Assembly

Piston Pin

Muffler Guard

Muffler

Spark Plug

Nut, M6

Recoil Starter

Blower Housing

Nut, M14×1.5

Flywheel

Stud, M6×75

Bolt, M6×25

Stud, M6×73

Brake Spring

Bolt

Washer, Ø10.4×1×Ø20

Brake Block

Brake Assembly

Ignition Module

Breather Cover

Gasket, Oil Filter

One-way Valve Spring

Breather Valve

Oil Seal, Ø20×Ø42×7

Crankcase

Stud, M6×59.5

Breather Hose

Bolt, M6×16

Bolt, M6×80

Gasket, Carburetor Insulator

Insulator

Bolt, M6×20

Gasket, Air Filter

Gasket, Carburetor

Carburetor

Air Filter Assembly

Air Filter Cover

Air Filter Element

Air Filter Base

Fuel Hose

Primer

Fuel Cap

Fuel Tank

Fuel Filter

Clamp

Fuel Hose Ø6.3×Ø12.5×75

Woodruff Key

Drive Timing Gear

Washer, Ø25.4×1×Ø34

Oil Seal, Ø25×Ø38×7

Dipstick

O-Ring, Dipstick

Earth Bolt

Washer, Ø10×1.5×Ø16

Pin, Ø7×20

Governor Gear Mounting Plate

Governor Gear

Throttle Linkage

Idle Spring

Governor Lever

Governor Spring

Governor Gear Bracket Assembly

Oil Seal, Ø5×Ø10×4

Cotter Pin

Crankcase Cover

15

1

2

2

1

2

2

2

1

1

1

1

1

2

1

1

1

1

1

7

1

1

1

1

2

8

1

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

2

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

2

1

1

1

1

1

1

1

1

1

1

1

1

No. No.Qty. Qty.Description Description

79625PETROL LAWN MOWER 171cc



ASSEMBLY DIAGRAM (ENGINE)

ASSEMBLY DIAGRAM79625PETROL LAWN MOWER 171cc


